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TEST REPORT No. 205921

Place and date of issue: Bellaria, 21/12/2005

Customer: ALUMINCO S.A. - INOFITA VIOTIAS T.K. 320 11 - Greece
Date test requested: 12/12/2005

Order number and date: 31144, 14/12/2005

Date specimen received: 09/12/2005

Date test effected: 13/12/2005

Purpose of test: Testing a prefabricated metal railing in accordance with standards
UNI  10805:1999 dated 31/01/1999, UNI 10806:1999 dated
31/01/1999, UNI 10807:1999 dated 31/01/1999, UNI 10808:1999
dated 31/01/1999 and UNI 10809:1999 dated 31/01/1999 and
Ministerial Decrec dated 16/01/1996 issued by the Ministry of Public
Works.

Test site: Istituto Giordano S.p.A. - Blocco 4 - Via San Mauro, 8 - 47814 Bellaria
(RN).

Specimen origin: supplied by the company CTG S.r.l. - Via Jacopo da Porto Sud,
511/A - 41100 Baggiovara (MO).

Identification of specimen received: No. 2005/2264.

Specimen name *

The test specimen is known as “RINGHIERA ALUMINCO S.A. IN ALLUMINIO
VERNICIATO”.

This test report consists of 8 sheets Sheet

s.document is the English translation of the test report No. 203921 of 21/12/2003 issued in Italian 1 of 8
O

Date of translation: 07/02/2006
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